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Descriphibn Li-ion Polymer Cell Brand ]
S | B/ . P
FE = ?§§Q 1:$§un
= Type, Color, W
Wh 2 szgifizaﬁon UL T Grade Qualified
4 =
g o I AERHREERSARAR  Guangdong CVATOP New e
7| RFRAIIBAE |phergy Technology Co., Ltd. ARSEAHFEAREE M ABK Sy .
anufacturer = . Produced Date _
and Address JE1. 2. 3 1st, 2nd and 3rd floors, Yongwei Serial No
Building, Yanwo Village, Shipai Town, Dongguan City ’
LA LML | R ERF L ERER AR  Guangdong CVATOP New Energy Technology ATIA S A
Applicant and Co., Ltd. E%%mﬁﬂtﬁiﬁéﬁﬁﬂ(&‘zﬂﬁl\ 2. 32 lst,2nd and 3rd i 2 éﬁ:@%
Address floors, Yongwei Building, Yanwo Village, Shipai Town, Dongguan City Test Type Consignment test
FEmE B SRFEH KR
Sample Quantity 40 Vourch No. A122280 Sample Method |Send by applicant
DR A B E N,
FrAm R e Receiving |  2021-11-01 Hiz A 2021-12-29
Condition Normal Date Date Tested
el | RBAIRETM) BURIETRAS. 35
o UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria

Test Standards

ST/SG/AC. 10/11/Rev. 7/Subsection 38. 3

H B RIE
Judge Standards

CRIGFFRAET M) F-LRRIEITREE38. 3E T

UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7/Subsection 38. 3

2R, FRTEHE CREAREFIY BOREMRES. 38T ) w5 S

After inspection, the test items_@g&‘e\o’fd"vﬁﬁyzﬁﬂ,Rgcommendatio ;5%%1, Trénsport of

Dangerous Goods Manual of Testsiand Criteria ST/SG/AC.10/11/ eygv ubsecti6n-38.3
S TR - C

WL Z
Conclusion of = ';j
Test 3
3
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LA _ﬁ FAZ: Y-
Approved ,l) Checked Edited
By: By: By:
2= ZEREAL
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Page 2 of 16 Test Report No: X21120043
RIGFFIE BEE: (21.0~24.0) C JBEF: (52.3~61.5) %RH

Test Environment

Temperature :(21.0 ~ 24.0) °C Humidity :(52.3~61.5) %RH

o6 ¢ L B IO i vR: Y = O NI PN

Test Result 1. Testing Location: Songshan Lake Headquarters

Description

np— FALBIAES: | A4 AzE i LR L X Tl k2 5

S 5 M Songshan Lake Headquarters: No. 2, Gongye South Road, Songshan Lake Sci-Tech

Laboratory Address

Industrial Park, Dongguan, Guangdong

EREI
Matters Need
Attention

L RE Tt/ M. Bz, MHEAZT, SR, SekmEaim L HE L.

2. REANMPBHEAME, AEEH (EXEHIFRID RS .

3. BATER AL, HEWEGE. 5 ROGEAFESFTRN I E fFEHEEL. RESHIFE
B, ZESAREETRRNEREITER.

4. AR R BETIE A REE, AR XTH B ST R e 7157

5. FZEH B EIIRE Z HiE, Eﬁfﬁww&ﬁhﬁﬁum MANIERESE R, (%%
WEMFUOH: K=mK6H, &mE7H, KETW~m1sH)

1. The test report is invalid when altered, lack of signatures of the testing,
reviewing and approving personnel, or lack of official stamp for inspection and
testing of testing laboratory.

2. The test report shall only be reproduced in full unless prior written
authorization has been attained.

3.The test results and conclusion reflect the status of conformity of the sample
(s) tested only. The test result shall not be used for advertisement unless prior
written authorization has been attained.

4. The sample information is provided by applicant, and the laboratory shall not
be responsible for its authenticity and completeness

5.If the customer does not raise any objection within the discrepancy period from
the date of receipt of the report, the result(s) shall be deemed to be accepted
by the customer. (Discrepancy Period for Various Reports: Agricultural Products 5
days, Food 7 days, Other Industrial Products 15 days).




BEREERARSEESRSE NG D

National Information Technology Equipment Quality Inspection Testing

16 W, 3N -
Page 3 of 16 TeSt Report No: X21120043
Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / B

T.2: Thermal test / &z

T.3: Vibration / #R3) Cl# —-C10#

T.4: Shock / it

T.5: External short circuit / AMEFER

T.6: Crush / $/&E or Impact/FEd Cl1# — C20#

T.7 Overcharge / I 7 HL N/A

T.8: Forced discharge / Gl AR C21# - C40#

The sample’ s status is good

B RCIR UL R 4T -

The conditions of the cells of samples No. Cl# to C5# are at first cycle, in fully charged states
BEM RS Clt — CoRNEE —IRIG IR 7o i FE B A S & 70 B AS B R

The conditions of the cells of samples No. C6# to C10# are after 25 cycles ending in fully charged
states.

BER G CO# — C108%9 —+ IR IBHF 70 R A 5 552 76 AR S 0 AL

The conditions of the cells of samples No. Cl1# to C15# are at first cycle at 50% of the design
rated capacity.

FER RS Cl1# — CI5HNEE —IRTEIS 7 U A B e B EARFR A E BT S50RIRAS I T .

The conditions of the cells of samples No. Cl6# to C20# are after 25 cycles at 50% of the design
rated capacity.

FER RS Cl68 to C208HA —+ FIRTEFA U A HA7E R Z AR R A E R S0%RIRA AT HL

The conditions of the cells of samples No. C21# to C30# are at first cycle, in fully discharged
states.

BEMRS C21# — C30HA5E — IRAE A 70 i E8 JE) B 52 2 T8 FRURAS O RS .
The conditions of the cells of samples No. C31# to C40# are after 25 cycles ending in fully discharged
states.

PERSRS C31# to CAOHJy 1 TLIRVEH 78K B ) 1/ 72 R AR AR B Rt

The sample submitted by manufacturer is cell only. it i $2 AL FIFE U 2 .
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Test Procedure:
1. Bach battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence

on the same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. fF—Fh
ST R IR AT T. 1 2 T. 8 BURA K . Bt AR 7 AE AR F 0 — e ith BT iR T. 1 £ 1. 5.1K38 T. 6
AN T. 8 R FA AR 53 MR T I ) Ft

2.1In order to quantify the mass loss, the following procedure is provided:

Mass loss (%) =M1-M2) /M1X100

NTELFEREHRK, THUTFTARIE: RERK () =M1-M2) /M1 X100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as “no mass loss”

R M BARBAIHFRE, 12 2RBEHFRE. WRERERKAAEE FTRAIGEE, MOA “ TREHR

Mass M of cell or battery Mass loss limit
CENEIRERTEN: )i s B Bk PR 1E
M<lg 0. 5%
1g<M<T7bg 0. 2%
M>T75g 0.1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test battery after
testing is not less than 90% of its voltage immediately prior to this procedure

MR T.1E T4, BIbZUHETBR. TR, Tk, THEMEL AKX, FAS MR EnERRE
9 TF 2% B I A/ F EL AR AT IX — iR IR A FRLE Y 90%.

General product information:

— &= miE R
T Li—-ion Polymer Cell

Product name FfjE7Y S T B A A B
Type/model 5 115570
Nominal voltage FR#REEE 3.7V
Rated capacity FER = 5000mAh
Recommended charging voltage #x K7t EHH
i 4.2V

Maximum charging current & K7 H IR 5000mA
Maximum discharging current Fx KB | 5000mA
Discharge cut—off voltage FUEEEL-EHE | 3.0V

Dimensions R~f %1 67. 2mm X 54.3mm X 10. 5mm
Weight FiE #] 83. 9g
Appearance of Samples FEfh&MI REITKTE

The final evaluation of the battery must be conducted in the end product for which the battery will
be used.
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Test Report

No: X21120043

NO./
Fs

Inspectio
n items/

1656 91

standard requirement/A7 i 2 3K

Clause/
%5

Requirement + Test /2 3K -5

Result - Remark/45 B-3FiR

Verdict/ H
T4

Test T.1:
Altitude
simulatio

o/ 7 AR
i)

38.3.4.1

Test cells and batteries shall be stored
at a pressure of 11.6 kPa or less for at

-least six hours at ambient temperature

(20+£5°C)/ 45 B oS A0 B 9t 7E IR BN
20+5°C. KAESAAKT 11.6kpa HY
KEPEFEADT 6 MRS

Meet the requirements/ i &

ER

Pass/ & 1%

Cells and Dbatteries meet this
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this procedure. The requirement
relating to voltage is not applicable to
test cells and Dbatteries at fully
discharged states.
[N RSB R TRERK.
TR LB Tk, ToiR L
RToHE KPS Hath Bk e it S A
FF B B8 R AN T X A T B BB R A
90%. WLIET B ETT A ERAE
FA T 58 A 3CFR JE A BGOSR LR

No leakage, no venting, no
disassembly, no rupture and
no fire. / LW ToE M.
TR TR AR ToHE K
% 8

The data see table 1.
/ AR EE MR 1.

Pass/ & 1%

Test T.2:
Thermal

test/ 18 &
I8

38.34.2

Test cells and batteries are to be stored
for at least six hours at a test
temperature equal to 72+2°C, followed
by storage for at least six hours at a test
temperature equal to - 40+£2°C. The
maximum time interval between test
temperature extremes is 30 minutes.
This procedure is to be repeated 10
times, after which all test cells and
batteries are to be stored for 24 hours
at ambient temperature (20 £5°C). /&
SR BE R RAE 7242°C MBI E
Z/b 6 AN/IEF, RERAE- 40£2°C /Y
HEFREZED 6 NI iRERHR
f % K (R B B (8] A 30 3% . Btk qi
10 R, BJEHFE R BAE 20+5°C HY
IIEREE 24 /N .

Meet the requirements/ & &

ER

Pass/ & 1%

For large cells and batteries the
duration of exposure to the test
temperature extremes should be at least
12 hours. /%f F K H S FI K B, FE =
B IE i E B R A B D 12 S/
B o

Not Applicable/A~ & F

T B
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Inspectio
n items/

1556 21 H

standard requirement/Ar/fE 2 3K

Clause/

Requirement + Test /23K -1 5%

Result - Remark/45 -1k

Verdict/ &
TFEA

Cells and batteries meet this
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this procedure. The requirement
relating to voltage is not applicable to
test cells and Dbatteries at fully
discharged states.

[ AN B ARG B SR: TREHK.
TR BEM. T, TR
BT KIS s i R S B
FF B B B AR T 00 3 B T B BB R Y
90%. LIS T HETT H A ERAE
T 58 4 T30 ERL R Y B R A R

No leakage, no venting, no
disassembly, no rupture and
no fire. / IR B M-

T il ToRi R AR T K
R

The data see table 1.
/ MAREHE WK 1.

Pass/ & #&

Test T.3:
Vibration

HR3B)

38343

Cells and batteries are firmly secured
to the platform of the vibration
machine without distorting the cells in
such a manner as to faithfully transmit
the vibration. The vibration shall be a
sinusoidal waveform with a
logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in
15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours
for each of three mutually
perpendicular mounting positions of
the cell. One of the directions of
vibration must be perpendicular to the
terminal face. /¥ fib 06 Z0 2 [&] #h %2 %%
ERshE GmLb. HRshLEREKE
X, UL 7THz INZE 200Hz, $ASEH
/> [E B 7THz H—NMER, —MERFF
154 B WEMN=EAEHEER
#77 | EPEER 12 R, 3k 3 AN/
Hep —ANRBH 7 A2 A0 T B
gkt . ~

Meet the requirements/ & &

2R

Pass/ & 1&
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Page 7 of 16 TeSt Report No: X21120043
Inspectio | standard requirement/f #E E 5K ,
I%Oé n items/ | Clause/ | Requirement + Test [ SRR Result - Remark/45 SR -7Fid ;;?r:?:,t/ =
KWRIE | %% 207
The logarithmic frequency sweep shall
differ for cells and batteries with a
gross mass of not more than 12 kg
(cells and small batteries), and for ; gy
batteries with a gross mass of more | Meet the requirements/ = | 5 oA
Lo
than 12 kg (large batteries). /X} T Fi & R
ARTF 12kg FIFE fn (B A0/ BB
R BB 12kg BTERIBCRERIR), X
AR
For cells and small batteries: from 7
Hz a peak acceleration of 1 gn is
maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the
frequency increased until a peak
acceleration of 8 gn  occurs
(approximately 50 Hz). A peak -
acceleration of 8 gn is then maintained | Meet the requirements/ & Pass/ Hs

until the frequency is increased to 200
Hz. /% FEGF/N A, ST
H: I 7THz FFEEFHF 1gn BIS RINE
EEFMFR N 18Hz, REHIRER
HE7E 0.8mm (& JR% 1.6mm) 1N
S BB B KN E I B 8gn (M
%9 50Hz), K B KN iE B IR FF7E 8gn
HE$E g3 200Hz.

ZR

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency
increased until a peak acceleration of 2
gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then
maintained until the frequency is
increased to 200 Hz. /Xt F K 2 & i
M, XAHEFN: M THz FFIR R T
lgn HIB K INEBE B EHZE N 18Hz,
R G R IR MR RF7E 0.8mm (& IR 2
1.6mm) F 30455 B2 &AM EE
L3 2gn PAKRLI N 25Hz), KRN
W FE R AE 2gn B B0 1 I 2
200Hz,

Not Applicable//~i& F
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NO./
F5

Inspectio
n items/

56 11 B

standard requirement/FR 1 B 3K

Clause/ | Requirement + Test /Z K- 50
KK

Result - Remark/45 B -iFik-

Verdict/
TF iy

Cells and Dbatteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire during the test and after the
test and if the open circuit voltage of
each test cell or battery directly after
testing in its third perpendicular
mounting position is not less than 90%
of its voltage immediately prior to this
procedure. The requirement relating to
voltage is not applicable to test cells
and batteries at fully discharged states./
HASMBAFEENR: TR, T8

fH. Toor il oK TCE KR 5

BB R B R vl K S 0 T B R R AR
T AT FF B B R ) 90%. HhISR T
HEFHMERTEH T EE2BE
Je P BSOS R ERL I o

No leakage, no venting, no
disassembly, no rupture and
no fire.

/| FToIm¥ Jo B M To
TorE R A R To & KL B .

The data see table 1.
/ MR R MR 1.

Pass/ &%

Test T.A4:
Shock/ ¥
o

Test cells shall be secured to the testing
machine by means of a rigid mount
which will support all mounting
surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn
and pulse duration of 6 milliseconds.
Alternatively, large cells may be
subjected to a half-sine shock of peak
acceleration of 50 gn and pulse
duration of 11 milliseconds. Each cell
shall be subjected to three shocks in
the positive direction followed by three
shocks in the negative direction of
three mutually perpendicular mounting
positions of the cell or battery for a
total of 18 shocks. /LA %2 [& A 6 28 [E
EEFNFEm. S A SRR
W18 5 150gn H9 2 IE 5% K 0 2 & 4
fE" Hﬂ@‘?%ﬁ 6ms, %57}‘7 j(EB:E:Zﬁ
%52 B K IEFE S0gn F0 Rk i f=r 4L ieF
[A] 11ms BJEIEZE T, TR
W IRTE = A BAHIE B BBt AR T
MHIERMEZ =R E, BEER
FAEZ=ikmd, BHEZ 18K
.

38.3.4.4

Meet the requirements/ £ &

2R

Pass/ & 1%
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NO./
Fs

Inspectio
n items/
T 56 7 H

standard requirement/Fr#E 22 3K

Clause/ | Requirement + Test /2 K-k %
%

Result - Remark/45 5 -7Fid

Verdict/ &
WA

Each battery shall be subjected to a
half-sine shock of peak acceleration
depending on the mass of the battery.
The pulse duration shall be 6
milliseconds for small batteries and 11
milliseconds for large batteries. Each
cell or battery is subjected to three
shocks in the positive direction
followed by three shocks in the
negative direction of each of three
mutually  perpendicular ~ mounting
positions of the cell for a total of 18
shocks. The formulas below are
provided to calculate the appropriate
minimum peak accelerations /& /> .
Tt 28 52 o o7 e (L o 2 EC R T R R
B, /IS E T A B e R SR (E] 9
6ms , K EH L f Fik e F SR TR A
11ms, BAFER UL = EAHER
B Tt 22 25 5 DL IE T M AR =K
ik, BEERFTMEZ =R,
BHZ% 18 kb R T HAA K
SR E A& A BN IEE IR .

Meet the requirements/ £ &

ER

Pass/ &%

Cells and Dbatteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire and if the open circuit
voltage of each test cell or battery after
testing is not less than 90% of its
voltage immediately prior to this
procedure. The requirement relating to
voltage is not applicable to test cells
and batteries at fully discharged states.
[ BEFEMFEER: TRR. T
EM. EofE. T LKL TE KL
5 F ERER I P S O T B L A
16 F I B FF 2% B 4 90%.
WA TFHEEAEHMERNEHT
SE A THURRL f HAD B AR EEL A

No leakage, no venting, no
disassembly, no rupture and
no fire. / IR TLE M.
Tl TR LK ToHE K
WK

The data see table 1.
/ PAREHE WK 1.

Pass/ &%

AP
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No :

X21120043

NO./
e

Inspectio
n items/
o 46 T H

standard requirement/Fx #E 2 3K

Clause/

Requirement + Test /2 3K - 58

Result - Remark/45 B -iFiR

Verdict/ 5
TPEY

Test T.5:
External
short
circuit/ 4k

FHE B

38345

The cell or battery to be tested shall be
temperature stabilized so that its
external case temperature reaches
574+4°C and then the cell or battery
shall be subjected to a short circuit
condition with a total external
resistance of less than 0.1 ohm at
57+4°C. This short circuit condition is
continued for at least one hour after the
cell or Dbattery external case
temperature has returned to 57+4°C. /
TR R IF B IR B FR E7E 57 +4°C,

DAME A RIBEILE] 57+4°C, 24
JE KR dh IE RN T 0.1 BRI A2,
B P [B] B AT B, FE A SN RIEE
K Z B 57+4°C Z [ RFEFFEBEINGS 1
ANEFA b 3T OR B, B T IR B
RERERFERN —FH LR,

Meet the requirements/ i &
Bk

Pass/ & #&

Cells and Dbatteries meet this
requirement if  their external
temperature does not exceed 170 °C
and there is no disassembly, no rupture
and no fire during the test and within
six hours after the test./ it Fl B th 75F
EER: ANREREFUKLZE 6
NEFA, SRRIBEANEL 170°C, FF
BENE. THEMTEXIARK
=0

No disassembly, no rupture
and no fire during the test
and within six hours after the
test./7E WK L T2 LA K 2
& 6 NIETA, SRIBEADS
#it 170° C, HETLTHE.
T RMTE KR KE

The data see table 1.
/ AR EHE MR 1

Pass/ &%

Test T.6:
Impact /
Crush/ &
/5 R

38.3.4.6

Test procedure — Impact (applicable to
cylindrical cells greater than or equal
to 18 mm in diameter) /fEH(GES TH
BRTHET 18mm [ EAETE L)

Not Applicable/4~ & F
(Prismatic cell/#HE Bt )
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No :

X21120043

NO./
F5

Inspectio
n items/
58 1 B

standard requirement/Fr H Z 3K

Clause/

Requirement + Test /2 3R -5

Result - Remark/45 -

Verdict/ B
TN

The sample cell or component cell is to
be placed on a flat smooth surface. A

-15.8 mm=+0.1lmm diameter, at least 6

cm long, or the longest dimension of
the cell, whichever is greater, Type 316
stainless steel bar is to be placed across
the centre of the sample. A 9.1 kg+0.1
kg mass is to be dropped from a height
of 614£2.5 cm at the intersection of the
bar and sample in a controlled manner
using a near frictionless, vertical
sliding track or channel with minimal
drag on the falling mass. The vertical
track or channel used to guide the
falling mass shall be oriented 90
degrees from the horizontal supporting
surface. /4 i BUE — > FHE B 6 TE
FEHE. ¥ —EREN 158 mm:
0.lmm, KEA/NT 6cm K 316 £
MEFLERTFHRES, K—RE
9.1 kg+0.1 kg FIEHIM 61+2.5 cm
0 7o BV [ A i

Not Applicable/4~i& F
(Prismatic cell/#&ZAE )

The test sample is to be impacted with
its longitudinal axis parallel to the flat
surface and perpendicular to the
longitudinal  axis of the 15.8
mm+0.lmm diameter curved surface
lying across the centre of the test
sample. Each sample is to be subjected
to only a single impact. /¥ % & 7 (1)
R, NP5 FHERREFT IS
MO CEFE @ L KB R 158
mm+0.lmm & RAMPEE. &
— AR AR k.

Not Applicable//f~i& FH
(Prismatic cell/BEAE B i)

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm
in diameter). /57 & (G&H THREE.
R B /440 B S A B N T
18mm [ R AETE Ht)

Meet the requirements/ ¥ &

2R

Pass/ &1
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Inspectio | standard requirement/FR#E 23K P
NO./ ; - H
n items/ | Clause/ | Requirement + Test /K- Result - Remark/4%5 3 -PFik zgfglz,;/ "

e °
RIRTH | &%

A cell or component cell is to be
crushed between two flat surfaces. The
-crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first
point of contact. The crushing is to be
continued until the first of the three
options below is reached. /4§ ¥ f UFE
PP Z BB, 3575 71 B2
K, FEHE— AN m ERERERA N

1.5cm/s. BIEEEHEAT, BEEIHILL (a) The applied force reaches

_ g 13 kN+0.78 kN Pass/& 1%
T=MERZ— .
| +
(a) The applied force reaches 13 Bl 13T
kIN=0.78 kN;

/it 7735 E) 13 kN+0.78 kN
(b) The voltage of the cell drops by at
least 100 mV; /#f BT E T FEZE /D
100mV
(c) The cell is deformed by 50% or
more of its original thickness. /. th 2%

WL R E R 50%L, E.

A prismatic or pouch cell shall be
crushed by applying the force to the
widest side. A button/coin cell shall be
crushed by applying the force on its
flat surfaces. For cylindrical cells, the
crush force shall be applied ’
perpendicular to the longitudinal axis. / R
B A T S AS0IR B R B B A9 — T
it o 240 /B T3 7% B oS B A\ L3 2R
T o« BAE T RN 5 B IE B K7
[e1) it

Meet the requirements/ & &
! 7| Pass/& K%

Each test cell or component cell is to
be subjected to one crush only. The test
sample shall be observed for a further
6 h. The test shall be conducted using
test cells or component cells that have ’
not previously been subjected to other 2R
tests./ B MM AR 2F S, FEHA
G5 — IR o iR 45 R G B i DL
BWME 6 /DT,

Meet the requirements/ F &
£ e Pass/&1&
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X21120043

No, | Inspectio standard requirement/47 /fE 23K | Verdicy &
pa |0 items/ | Clause/ | Requirement + Test /B R -1 Result - Remark/2%5 R -7Fik T4
KWIRTE | &K :
Cells and component cells meet this
requirement if their external
-temperature does not exceed 170°C No disassembly and no fire. /
and there is no disassembly and no fire | o4, LEKME KL,
during the test and within six hours Pass/ &%
after this test. /BN R ZK: FEMIX | The data see table 2.
HREFLLEZE 6 /I, SRR |/ MR EIE E 2.
FEA#E 170°C, F AT EMTE
KB KL
7 Test T.7: | 38.3.4.7 | The charge current shall be twice the
Overchar manufacturer's recommended
ge/ I 7 maximum continuous charge current.
B, Tests are to be conducted at ambient

temperature. The duration of the test
shall be 24 hours. The minimum
voltage of the test shall be as follows: /
EERT, L2 BErHiEmERe &
K FF 4L 70 H L AN R i 7 E, U
(&4 24 /Nt o MAREY &/ B s T
When the manufacturer's
recommended charge voltage is not
more than 18V, the minimum voltage
of the test shall be the lesser of two
times the maximum charge voltage of
the battery or 22V. /41 5 il & i E R

f 78 B B R NI 18V, AR B
/INFE B B P 7 R 1) 1 7R B AR K B OK
FoE E R M PG EE - 22V 2 H
BANE.

When the manufacturer's
recommended charge voltage is more
than 18V, the minimum voltage of the
test shall be 1.2 times the maximum

charge voltage. /411 5 il & & EFRHI 78
B EE R R AT 18V, AMHAAIR /N7
B, [ I 1% A2 i) 3 7R B PR A B K 7 FR
HER 1.2 .

Not Applicable//~i& F

There is no disassembly and no fire
during the test and within seven days
after the test. /7E WU = FI I 5K 52 A%
J&TRA, BT R TE KIER

Not Applicable//~i& F
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Inspectio | standard requirement/47 3K

NO./

~ | n items/
Fs

1556 351 H

Clause/ | Requirement + Test /Z 3K -5

Result - Remark/%5 S -7Fid

Verdict/ B
T

Each cell shall be forced discharged at
ambient temperature by connecting it
discharge -in series with a 12V D.C. power supply
/ 58 ) at an initial current equal to the
B, maximum discharge current specified
by the manufacturer. /f/EER T, 1G5
AN ERETE 12V M EREIE L
TG, WERBFELSENE
ST 46 B IR A I T B PR B R ORI
.

The specified discharge current is to be
obtained by connecting a resistive load
of the appropriate size and rating in
series with the test cell. Each cell shall
be forced discharged for a time interval
(in hours) equal to its rated capacity
divided by the initial test current (in
ampere). /8 & [ A5, B I 8 1 BB BK
7E AR A A& RN T FE
FESRIRAT, A B 5 1 E A
(8] (/N B ) 2 BE 2 BB DA A) 48 R O
(ZH)-

8 Test T.8: | 38.3.4.8

Forced

Meet the requirements/ F &

ZR

Pass/ &%

There is no disassembly and no fire
during the test and within seven days
after the test./7E ik A A1 i 58 A%
J& 7 RW, FERTTEMTE KR
RAE

No disassembly and no fire.
ITCAr R T KR K
Ay

The data see table 3.
/ AR HHE L3R 3

Pass/&#%
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Table 1. Test T.1~ Test T.5/ & 1.

WA T~ T.5

Test T.3

Test T.5 External

OCV | TestT.1 Altitude Test T.2 Thermal Test T4 Shock/
OCM | prior | simulation/iR3 | test/iX3 2:iRFE | Vibration {36 ﬁ?@A o ‘Nucﬁ_,': short circuit/iR %
Sample | PO | 1 | 1 B B 3 fR b 5. ShbEE
, | totest/ | tes Mass Mass Mass Mass
EC%% g | W% loss Chztr}ge loss Chfitpge loss Chatr.lge loss Cha;pge Maximum
2]E} =2 _ﬁ‘-ﬁ}iﬁ EUU—EEA }ﬁ% ratio Dﬁi ratio E—i% ratio )ﬁ—«ii ratio Temperature o C
= o R b - M B o B b o BENR | oo r
B | & | #iR %) ok %) ok %) Hsk %) EEEE C O
M (%) (%) (%) (%)
Cl | 83.638 | 4.178 | 0.002 | 99.976 | 0.012 | 98.899 | 0.001 | 99.976 | 0.001 | 99.976 105.10
C2 | 83.842 |4.178 | 0.001 | 99.976 | 0.010 | 98.827 | 0.001 | 99.976 | 0.001 | 99.976 103.07
C3 | 83.679 | 4179 | 0.001 | 99.952 | 0.013 | 98.779 | 0.001 | 99.976 | 0.001 | 99.976 98.17
C4 | 83376 | 4.183 | 0.001 | 99.952 | 0.012 | 98.756 | 0.001 | 99.952 | 0.001 | 99.976 102.29
C5 | 84.788 | 4.178 | 0.001 | 99.976 | 0.012 | 98.755 | 0.001 | 99.976 | 0.002 | 99.976 9438
C6 | 83443 | 4.178 | 0.002 | 99.976 | 0.013 | 98.827 | 0.001 | 99.976 | 0.001 | 99.952 97.61
C7 | 84272 | 4179 | 0.001 | 99.976 | 0.015 | 98.851 | 0.002 | 99.976 | 0.001 | 99.976 100.40
C8 | 84.101 | 4.181 | 0.001 | 99.976 | 0.008 | 98.852 | 0.001 | 99.952 | 0.001 | 99.976 103.02
C9 | 83.966 | 4179 | 0.001 | 99.976 | 0.013 | 98.827 | 0.001 | 99.952 [ 0.001 | 99.976 101.51
Cl10 | 83.857 | 4.182 | 0.001 | 99.976 | 0.016 | 98.804 | 0.001 | 99.976 | 0.001 | 99.976 96.12
Table 2: Crush or impact/ & 2: HESES
e :
Sample I\g'/ﬁ””ﬁ Cli# C12# C13# Cl4# C15#
OCV prior to test /i3,
3.696 3.701 3.687 R ) 3.695
iﬁﬂﬂ:E%EEJ—(V)
Test 6: Temp./IRE (° C) 23.9 23.8 23.9 24.0 23.9
Crush/il5 Samolo NoFEEL
T.6: 5k amp?e %" a Cl6# C17# C18# C19# C20#
OCV prior to test /1%
= 3.699 3.691 3.692 3.696 3.689
96 B FFBE HE R (V)
Temp./IRfE (° C) 23.8 23.8 23.9 937 24.0
Table 3: Forced discharge / 3 3: &AL E
Samglgﬁlfg_.’-/ B cors | coon | cosn | coss | cosw | caer | comw | cosw | coon | c3ow
2]}
S OCYV prior to
inze © | wsURIAITF | 3330 | 3330 | 3341 | 3339 | 3330 | 3329 | 3341 | 3337 | 3.339 3.341
discharge/ S% EEiE N(\/Ii)‘%#
Wi T.8 58 amﬂfﬁc,o' C31# | C32# | C33# | C34# | C35# | C36# | C37# | C38# | C39% | C40#
Gillhi &) HRAN <3
OCYV prior to
testRIGBTIF | 3332 | 3339 | 3.340 | 3.336 | 3.334 | 3338 | 3341 | 3335 | 3.329 | 3.336
BHEE (V)
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